
INSTALLATION INSTRUCTIONS 
 

Wheel Kit 
ACC-WHEEL-KI-TP 

EF4000/5200/6600DEC, YG4000/5200/6600DC, & YG6600DEC 
 

Item Description 

1 STAND 

2 BOLT, HEX 

3 NUT, FLANGE 

4 AXLE, WHEEL 

5 WHEEL ASSY, 

6 WASHER, FLAT

7 SPLIT PIN 

8 HANDLE TUBE,

9 HANDLE GRIP 

10 BOLT, HEX 

11 WASHER, FLAT

12 SPACER 

13 NUT, LOCK 

14 BUMPER/CAP, 

1. IMPORTANT…Secure unit before attempting 
wheel kit installation.  Access to the unit underside 
required to install some components. 

2. Mount Stands (#1) to frame underside with Hex 
Bolts (#2) & Flange Nuts (#3).  Install on frame 
end opposite of battery tray.  Hand tighten.   

3. Mount Axle (#4) to frame underside with Hex Bolts 
(#2) & Flange Nuts (#3).  Install on same frame 
end as battery tray.  Hand tighten. 

4. Place Wheels (#5) onto Axle (#4).  Secure with 
Washer (#6) & Split Pin (#7).  Using needle nose 
pliers, insert Split Pin into hole at Axle end, then 
split & bend pin ends back around axle. 

5. Insert Spacers (#12) into Handle (#8) pivot points. 
6. Secure Handle (#8) into position on frame as 

follows:  Insert Bolt (#10) from/through outside of 
frame tube mounts, through Washer (#11), 
through Handle/Spacer (#8 & #12), through 
Washer (#11), & secure with Lock Nut (#13).  
Repeat both sides & tighten securely. 

7. Tighten all Axle & Stand bolts/nuts securely. 
8. Install Grips (#9) onto Handle (#8). 
10                         11             8             11    13
FRAME 
TUBE 12 
Handle Assembly  
Installation Illustration 
(left hand side shown) 
PARTS LIST 
Spec. Qty. 

Gray 2 

5/16 X 3/4"  8 

5/16" 8 

Gray  1 

COMPOSITE   2 

 5/8" 2 

  2 

 PAINTED Gray 1 

Rubber 2 

5/16 X 3-1/2" 2 

 5/16" 4 

5/16" X 1-1/16" 2 

5/16" 2 

RUBBER 0.50" X 1.25" L 2 
 
Rev. 07/13/04 


	INSTALLATION INSTRUCTIONS
	Wheel Kit
	ACC-WHEEL-KI-TP




